



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17486

No. T5/922/2021-22/RNK-TVPM

Date: 04.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:472/-	Invoice No. 4572	Invoice Date: 04.01.2024
--------------	------------------	--------------------------

To Mr. Jose
Thakaraparamb

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	28.12.2023	290	12.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17487

No. T5/922/2021-22/RNK-TVPM

Date: 04.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-KYI-ENB-9000.

Amount:1416/-

Invoice No. 4573

Invoice Date: 04.01.2024

To M/s Karakkattil Projects & Infrastrucure Pvt Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KHYL-9000	M ₂₀	27.12.2023	500	22.22
KHYL-9000	M ₂₀	27.12.2023	500	22.22
KHYL-9000	M ₂₀	27.12.2023	430	19.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17488

No. T5/922/2021-22/RNK-TVPM

Date: 04.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-KHYI-ENB-9001, Karode.

Amount:1416/-

Invoice No. 4573

Invoice Date: 04.01.2024

To M/s Karakkattil Projects & Infrastrucure Pvt Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KHYL-9001	M ₂₀	06.12.2023	450	20.00
KHYL-9001	M ₂₀	06.12.2023	500	22.22
KHYL-9001	M ₂₀	06.12.2023	580	25.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17489

No. T5/922/2021-22/RNK-TVPM

Date: 04.01.2024

Ref:- Your request letter dtd. 04.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:5F1P Slab.

Amount:1416/-	Invoice No. 4575	Invoice Date: 04.01.2024
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
M25-28/11/2023	M ₂₅	28.11.2023	580	25.78
M25-28/11/2023	M ₂₅	28.11.2023	660	29.33
M25-28/11/2023	M ₂₅	28.11.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17490

No. T5/922/2021-22/RNK-TVPM

Date: 04.01.2024

Ref:- Your request letter dtd.04.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:5F1P Slab.

Amount:1416/-	Invoice No. 4575	Invoice Date: 04.01.2024
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
M25-3/12/2023	M ₂₅	03.12.2023	570	25.33
M25-3/12/2023	M ₂₅	03.12.2023	650	28.89
M25-3/12/2023	M ₂₅	03.12.2023	590	26.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer